KIT #'s: VERSION 1.3
10004864 A certified welder
10005563 is required
INSPECT THE Truck bed and fuel
CONTENTS OF B tank will need to
THE KIT PRIOR be removed so
TO INSTALL. k l d plan accordingly
@, @I LHUTLLIHL,

AIR SUSPENSION SYSTEMS

2686 Highway 92 - Oskaloosa, IA 52571
phone: 641.673.0468 email: info@kelderman.com
www.kelderman.com

2019+ Ram 3200 P/U
9-6" 4-Link Rear
|IlSlﬂ||ﬂli0ll|Stl‘llBli0$ ’




Installation
1. Place the truck on a level surface and measure the pinion angle and write the angle
down. This is important because you will need to put the axle back to this
measurement after the installation. Also, take a measurement from the front of the axle
to a location on each side of the front axle kingpin. Write these measurements here.
Pinion angle . Right side Left side NOTE: . Unless
specified otherwise, all the bolts in this kit use a flat washer on each side of the
bolt. It is not required to remove the bed, but if you have the ability to do so, it will
make the install much easier. Take off the E-brake cable at the tension adjustment.

2. Jack up the rear of the frame so that the tension is off the leaf springs. Place a set of
jack stands under the frame, block the tires so the axle won’t move, and place a jack
stand under the pinion so it doesn’t rotate. Remove the leaf springs, rubber bump
stops fastened to the bottom side of the frame (non air ride trucks), air bags on the fac-
tory equipped air ride trucks and shocks. Keep the bolts that fasten the front of the leaf
spring perch and the rear shackle bolt. These will be re-used in later steps. Remove
the fuel tank.

3. Non-air ride trucks will be equipped with over load pads. Both the front and rear
pads will need to be cut off and removed on both sides of the frame. Once removed,
grind the area smooth.




PoEInn 18
)

AT
duar

v, P
WY
;
4 !
y

E Vo
b

ALY

Overload pads shown removed from the frame.
The area will need ground smooth for welding in later steps.




4 L ocate the side frame mounting plate assemblies (Part # 5057-PS and 5414-DS).
The next 6 pages show the parts and what bolts are used to fasten to the frame. There
are four holes that need drilled on each side in the OEM spring perch. Use the frame/
perch support as a drill guide. 3/8” bolts are used so, you will want to drill the holes
around 1/16” bigger.

Use the supplied crush spacers if
the truck does not have the factory
5th wheel hitch brackets

Drill the bottom two holes for the
bottom bolts




ITEM NO. | PART NUMBER DESCRIPTION QY.
Weldments
1 10005059 Weldment - Trailing Arm Perch (PS) 1
2 10005435 Weldment - Side Plate Frame Clomp - Rear (PS) 1
3 10005438 Weldment - Side Plate Frame Clamp - Front [PS} 1
4 10005448 Weldment - PS Side Plate I
Parts
5 10004891 Tube - 1" OD x 0.687" ID x 3" L - Fifth Wheel Ear Anti-Crush Bushing 2
é 10005405 DOM - 1-1/2" OD x 5/8"ID x 3.161" - Top Hat Bushing Frame Anti-Crush, Front 1
7 10005056 Plate - 1/4" - (DS} Frame/Perch Support - w/Bends 1
8 10005406 DOM - 1-1/2° OD x 5/8" ID x 4.179" - Top Hat Bushing Frame Anti-Crush - Shock Mount 1
9 10005763 Plate - 7ga - Height Control Sensor Bracket - Key (PS) 1
Purcahsed Parts
10 80227 Purchased - Aluminum Split Clamp - 2.0" Dia 2
Hardware
11 12037 Hex Bolt - 1/2°-20x 5" - GR8 - YZ 3
12 12041 Hex Bolt - 1/2-20x 5-1/2'- GR8 - Y1 4
13 12047 Hex Bolt - 1/2°-20x &-1/4"- GR8 - YZ 1
14 12057 Hex Bolt - 1/2-20x 7-1/2'- GR8 - Y1 1
15 12112 Hex Bolt - 1/4™-20x 1-1/4"- GR5 -2 2
16 12213 Hex Bolt - 3/8"-24 x 1-1/4" - GR8 - YZ 10
17 12435 Hex Bolt - 5/8™-18 x 5" - GR8 - YZ 1
18 12629 Hex Bolt - 7/8"- x 5" - GRS - YZ 1
19 13020 Flat Washer SAE - 1/4" - GR8 - YZ 4
20 13022 3/8" Flat Washer 20
21 13024 Flat Washer SAE - 1/2" - GR8 - YZ 18
22 13030 Flat Washer SAE - 7/8" - GR8 - YZ 2
23 13042 Split Lock Washer - 1/4" - GR8 - YZ 2
24 13122 Top Lock Nut - 3/8'-24 - GRS - YZ 10
25 13124 Top Distorted Thread Lock Nut - 1/2"-20 - GR8 - YZ 9
26 13130 Top Lock Nut - 7/8"-14 - GR8 - YZ i
27 13140 1/47-20 Hex Nut 2
28 13597 SOCKET HEAD CAP SCREW: 5/14™-18 X 1" - 58S 2
29 13026 Flat Washer SAE - 5/8" - GR8 - YZ 2
30 13126 Top Lock Nut: 5/8'-18 - GR8 - YZ 1
@ ml A —oos;n\rni)t!n_ 120 —§.O§Zn s
PROIECTION  |MATLSPECS:
UNLESS cecemion Assemiby - (PS)
s TR ReRr
uummw.wnm 2019+ Ram 3500 - 4-Link Rear - 6 inch Lit - Leaf Replacement
In..ua%%ﬁ- w__wu rapt e 10005057 ﬁn%w..._mn“nq.myﬁnﬂﬂlf:
®ev | eon CHANGE DESCRFTION T | DATE Deg-2 57 BeqiGaBY: Troy Anderson Carte 11/16/2024 25 oo | SHEET 1| OF 3




@ -=]- A _no o s n&,;..u_ 120 _)bo:...a.a.b.n weight = B
PROJECTON __|MAR SPECS |

cescomon Assemiby - (PS) Side Plate w/Perch Mount

2019+ Ram 3500 - 4-Link Rear - & inch Lt - Leof Replacement
,  [F v 10005087 -

4 1Y)
rev | ECN CHANGE DESCRIPTION | par Deg. 2 5

ESIGH BY: Troy Anderson DaTE: 11/16/2023 =05

| SHEET2 OF 3




0 -=]- A _no WO oA .,h;,..u— 120 _ Approdmate Weight = s
PROCTON  |man sPecs

cescernon Assemiby - (PS) Side Plate w/Perch Mount

PROIECT.

2019+ Ramn 3500 - 4-link Rear - § inch Lift - Leof Replacement

rast wusers: 10005057

rev | Ecn CHANGE DESCRIPTION | oaE Deg- & 5

[PESIGH EY: Troy Andersen

| SHEET3OF 3

oare: 11/16/2023 -




ITEM MO, | PART WUMEER DESCRIFTION QY.
Weldrmianls
10005053 Weldrnen! - Traling Asrm Perch (D)
2 1 00054834 Weldrnenl - Side Plale Frame Clamg - Bear [D5)
3 10005442 Weldmen! - Sidke Plabe Framse Clamg - Froad [DE]
4 10005445 Waldmen! - DS Side Flale
Parls
5 10004851 Tube - 170D x 0.E87 ID x 3" L - Fillh Wheel Ear Anli-Crush Bushing 2
& 10005020 Plale - | /47 - |D5) FroemeParch Suopan - w/iBands
T 10005405 DOM - 1-1/2 0D x 5/ 1D x 3.1&1 " - Top Hal Bushing Frame AntiCrosh, Fronl
B 1 000 5408 DO - 1-10F 0D x 578 1D x 4.17F - Top Hal Bushing Frame Anli-Crush - Shock Mouni
¥ 10005758 Plade - 7ga - Height Coendral Sensor Brackel - Kay [DS)
Purchdased Pams
10 |Bozz7 Purchaged - Aluminum Splil Clamp - 2.0° Dia 2
Hardwirra
11 12007 Ball - 1 000X 1 107 GiB Yl
12 12035 SCREW-HCS-.50-2004. 75-GR8-Y1 3
13 1 205% SCREW-HCS-.50-200(5. 25-GR8-Y1 3
14 1 2047 SCREW-HCS-.50-200(4. 25-GRa-Y1 |
15 12057 SCREW-HCS-.50-20 X 7.5 - GEA - Y1
& 12112 Bolt - 1)4-20x 1 /8 - Gr B 2
17 12213 Boll - 3/E-24x1 )4 G B 10
18 1243 BOLT - GRE - 5/8-168X 5 1/ -¥1 |
1% 12629 Ball - 7/8°-1 4 X 5 Gr.8 ¥I
p.i} 13020 1747 Flal Woskhes 4
2| 130232 Wiaiher - 3/8" - Flal SAE Wathear 0
2 13024 Wesher - 1/2° Flal SAE Wiasher 18
5 1 302 & Weaiher - 578 Flal SAE Waiher 2
24 13030 Wesher - 7/8" Flal SAE Wiasher 2
25 | 3042 147 Lock W oshes 2
24 13122 Lok Mul - 378-24 Gr. -8 10
¥r) 13124 Lock Mul - 1/2-20 G B 7
pi:} 13126 Losci Mul - 5408 - 18 Gr. - BYZ |
) 13130 Lok Nul - 7/8-14 G B YI
30 13140 | fdr- 0 Heax Nul 2
31 13597 SOCKET HEAD CAP SCREW: 5/14™-18% 17-58 2
ﬂ A —uu:n_—nvLH..:..qn_ 120 _..ﬁn._nl.:ull.-ﬂ:-l-

pasn sPoC:

Sncerlos Ansemiby -

5011 e B 2508 - &-Link Beer - & inch LB - Leal Reglo carment

et isens 100N

are | mow CHASGE DISCEPTION Al pam Qg 8 ot 17 Tnch beiz ol T = [SHEET | OF 3




\EBEAEiE AT

Junow yausgie mgyy e (50 - Aquueery cocns] ST
———

L g o

B OTw
munmw-mu:qp-nq1m1-“;mqﬁ|w __mwlew
S| T 2

131 ..l.l"-l-um.\..r:m-f] | ] [ i

[FEAELH B




A T HO1 IR — 1250 —.-Eul}....‘_!-.ﬁ... =
I AFECI

X
Co T el

e Sncario AmmmiBy - (O8] Sida Fichs w,Farch Mound

+ - HE
v |36 % Ram A%08 - &-Uink Beer - & inch L8 - Lecd Repiocameni

(Y]
«.:n." B0 [eamasms 10008408
]

&
2= ottt 15 Toch ledz oun: B M

EeSES e | SHIBET 3 OF 3

10



5. Locate the forward trailing arm mounts (Part # 10005059). It fastens to the forward
leaf spring perch with the (6) 3/8” x 1-1/2” bolts. Slide the trailing arm mount in position
and use the factory front leaf spring bolt to hold the mount in place. Install the (6) 3/8” x
1-1/2” bolts. There are five bolts that attach to the bottom side of frame mounting plate
and one in the leaf spring perch itself. On the drivers side, locate the provided clip and
run the drivers side e-brake cable though it. Tighten the top 3/8” bolt first and then do
the bottom five that connect the trailing arm mount to the side plates. Torque these
bolts to 50 ft./Ibs.

Note: On drives side, the fuel
tank will need to be removed.

These 4 holes
are drilled

E brake cable installed into
clip on drivers side

Driver side

Passenger side installed and welded
(use undercoating or spray paint to
paint the welds)

(-/ 3 X



6. Locate the upper bag mounts (Part # 10005606) and Panhard Bar Drop (Part #
10009779). The upper bag mounts will fasten to the bottom of the fifth wheel cross-
member and side plate. The PHB drop mounts inside the 5th wheel hitch with the 5/8”
x 1”7 bolts and 3/8” x 1-1/4” bolts. The passenger side mounts with bolt plate
(#10004553) on the hitch crossmember. The bolts on the OEM hitch plate are not long
enough. If the vehicle you are working on does not have a 5th wheel hitch, you will use
the bolt plate spacer (Part # 10004890) in between the bolt plate and the frame. The
bolt plate is shown on the following page and the 1/2” x 1-1/2” bolts go through both
sides of the PHB drop bushing. Torque the 3/8 bolts to 50 ft./Ibs., 1/2” bolts to 75 ft./
Ibs. and OEM bump stop bolts to 45 ft./Ibs.

Bolt plate for passenger side
bracket with panhard bar mount




7. Locate the lower air bag mounts (Part # 10005572-DS and 10005573-PS), Lower
Air Bag Spacers (Part # 10005006) , and air bags (Part # F5748). Install the four 5/8” x
7-1/2” bolts down through the lower bag mounts. Drop the air bag and the spacer down
on lower air bag mount. Fasten the lower bag spacer to the lower air bag mount with
the 3/4” lock nut and lock washer. Leave the nut finger tight. You will tighten this nut
after the upper air bag is fastened to the upper air bag mount. Drop the lower bag
mounts in place over the axle perches.




TEM NO. | PART NUMBER DESCRIPTION Qry.
Weldments
1 10005006 Weldment - Riser 2" - 5748 Bag - Spacer 1
2 10005421 Weldment - 4.25" Lower Axle Clamp w/Shock Ears (D5) 1
3 10005572 Weldmaent - Lower Bag Plate [DS) Air Assist 4,257 Axle 1
Hardware
4 12025 Hex Bolt - 1/2°-20 % 3-1/2"'- GRS - Y1 1
5 1245 SCREW-HCS-.63-18X7.00-GR8-Y1 2
& 12455 BOLT - 5/8-18X 7 1/2" GRB 2
7 12429 Bolt - 7/8°-14 X 5" GrB Y2 2
8 13024 Washer - 1/2° Flat SAE Washer 2
9 13026 Washer - 5/8" Flat SAE Washer 10
10 13030 Washer - 7/8" Flat SAE Washer 4
11 13124 Lock MNut - 1/2°-20 Gr. 8 1
12 13130 Lock Nut - 7/87-14 Gr. B YI 2
13 13179 NUT - HEX Nut -5/8"-18-GRB-PLN 8
14 14114 U-BOLT 5/8-18 X B X 4.5 X 3/1/4 THREAD - PLAIN 2
-
p/..
A@
=] A [poriscmssiwed] 1110 | Aocecmmate weigh = Ibs
?mm.-m&w. [MATL SPECS: _
T Tooer o Aavemilby - Lower Bog Fiale & Ade Clamp w/Shook
B o Ll
__nwwpwamwwﬂ 2019+ Ram 3500 - 4-Link Rear - & inch Ll - Faclory Al Assist
" unkum.m__mﬁ Lt T e
®EV | ECM CHANGE DESCRFTION -l BT Deg. & 5 e 87 Trory Andeecn oate. /7/m0A |t e [ SHEET 1 OF 1

14



ITEM MO, | FART MUMBER DESCRIFTION QTy.
Wealdments
1 10005004 Weldmen! - Riter 2° - 5748 Bog - Spacer 1
2 10005422 Weldmenl - 4,25 Lower Axle Clamp w/Shock Ears |P5) 1
3 10005573 Weldment - Lower Bag Plate [P5) Air Assst 4.25" Ade |
Hardware
4 13025 1 Hex Bolt - 1/2°-20x 3-1/Z° - GRB - Y1 1
5 12451 SCREW-HCS- 43-18X7T 00-GRE-YT 2
[ 12455 BOLT - 5/8"-18 X 7 1/7' GR8 2
¥ 1 2629 Bolt - 7/8-14 X 5" GrB Y] F
a8 13024 Waoshear - 1/2° Hat SAE Washer 2
9 13024 Washer - 58" Flat SAE Washer 10
10 13030 ‘Waosher - 7/8" Fat SAE Washer 4
11 13124 Lock Mut - 1/27-20Gr. 8 1
12 13130 l Lock Mut - 7/8-14 Gr. B YI 2
13 13179 NUT - HEX Mut -5/8°-18-GRB-PLN 8
14 14114 | U-BOLT 5/B-1BX B X 4.5 X 3/1/4 THREAD - PLAM 2
m .;._.“u_hﬂmu ’ _nnlo_Eua-lln._ G _.thﬁ..ul_.ﬁ—-liﬁ:-'
s.n;k “HM._.:_ < Lower Bag Fioie L Axde Clamp
R —
im ..n-_hF..Z.nB “hn.
AR 00 19+ Bawm 3500 - 4-Link Rear - & Inch UB - Faclory Al Azl
AEntE  RePteeRe S
Gt oecemon | 2| o 23+ ¥ Feucwur ey assenen 0w 7772081 |t o | SHEET | OF 1

15



8. Locate the Axle Clamps (Part # 10005421-DS & 10005422-PS) and the PHB
Crossmember (Part #10009776). Slide the axle clamps over the 5/8” bolts and tighten
finger tight. Locate the outer U-bolts and slide them in place and start the nuts. Drop
the PHB Crossmember down on the lower air bag mounts. The pan hard bar fastens to
the lower air bag mounts with the 5/8” x 8” U bolts and (4) 3/4” x 1-1/2” carriage bolts.
Torque the 5/8” bolts to 150 ft./Ibs., U bolts to 75 ft./Ibs., and the 3/4”carriage bolts to
150 ft./Ibs.

U-Bolts shown installed with lower PHB mount, airbags, and airbag spacers




EM WO | PART MUMBER DESCRIFTION Q@TY.
J Weldmenis
2 1000 T 7E Wealdmeanl - PHE Crodtmssmisar - Stock 437 - 347 Boll 1
3 Hardware
4 12533 Hex Ball - 37414 x 4-1/2 - GRE - ¥1 1
3 13028 Wersher - 34 - Flal SAE Wensher &
& 13108 Lock Mul - 3/47-10 Gr. 5 Y1 4
¥ 13128 Top DEtofed Threod Lock Nl - 30471 6 - GRS - YT 1
13813 Comioge Boll - 3/4-10x 2 Gr.5 4
X . 7T = B |meoceamenn] 0 [Apecdmae g = b
S, |MAlL SPICE
LPaES
mm_wlhn_m.-m. CECEFTIDH manmmity - Pl Croamember - Sleck Haighl +3° -
FECUECT 2818+ Ram 3500 - 4-lisk e - b nch U
Fadl rmal i DO00A 180
TR CHANCE DISCEPIOH el S T e—— D TR SHEET 1 OF 2

17



9. Locate the brake line adapter (Part # 10005018). It fastens to the rear diff cover
where the OEM brake lines attach, and to the OEM brake bracket with the two 3/8 x 1”
bolts. This will raise the brake lines up and out of the way so they don’t pinch when the
suspension is dumped/deflated.

Brake line adapter must be installed to avoid damage to brake lines




10. Locate the (4) trailing arms (Part# 52122 ). Set the distance between the trailing
arm holes to 26-1/4” for the top bars and 25-3/4” for the bottom arms. The trailing arms
fasten to the forward trailing arm mounts with the factory leaf spring bolt (upper hole)
and the 7/8 x 5” bolts. The rear of the trailing arms fasten into the lower air bag mounts
with (4) 7/8” x 5” bolts. Tighten the 7/8” bolts to 275 ft./Ibs. and the factory trailing arm
bolt to 250 ft./Ibs. See more pictures on the next page. Leave the pinch bolts in the
cast knuckles loose for now. Once the alignment is set, the 5/8” bolts can be torqued to
150 ft./Ibs.

Trailing arms shown installed into forward trailing arm mounts.

Leave pinch bolts on the case knuckles loose for later adjustments

19



ITEM HO. |PART NUMBER DESCRIPTION QY.
Parts
1 20073 Bushing - 1-1/8" QD 7/8" ID I
Purchased Parts
. 10005 TORGQUE ARM EMD (RHT) 1
3 80134 Insert Press-In Bushing 2
Hardware
4 12420 Bolt - 5/8-11 X3 1/4" GRB I
5 13024 Washer - 5/8" Flat SAE Wosher 2
& 13104 Lock Muf - 5/8"-18 1

SHEET 1 OF 1

20



Trailing arms shown installed
into lower airbag mounts.

Leave pinch bolts loose for
later adjustments.



The pan hard bar fastens into the lower pan hard bar mount with the 3/4” x 4-1/2” bolt.

11. Locate the pan hard bar (Part #10010139). Set the bar so it is 23” center to center.
Torque the 5/8” bolts to 150 ft/Ibs.

TEM HO. | FART MUMBER CESCRIPTION QY.
Parts
I 1007 74 Tuba - 1.5 00 x B125° IDx 18" L - Fanhard Bor - 7814 Threod I
Furchased Parls

a 2.5 Johnry Joint Homow, f/B- 14 BHT. Ball Canter 3047 Hole 2,245

2 80281 AW Haim End - Babuild ok !
) 24" Jahinmy Joint Hamow, FAA5-14 LHL Ball Cantar 3047 Hobg 2,345

3 anrae? 1AW Haim End - Bebuikdonle I

Hordware
4 [EX Jiom Mut RHT - 70814 - GRS -2 |
5 13211 Jarr Kul LHT - 77814 - GRS - F 1

[18°]
18.0000

R

.mm 39

23.0353
CIC

22




12. Locate the accumulator tanks (Part # 10005063-DS, Part # 10005062-PS) and the
3/4” air line. The tanks fasten into the rear leaf spring perches with the factory shackle
bolt. Make sure end of the tank with the large port is facing towards the front of the
truck. Torque the shackle bolt to 150 ft./Ibs. Torque the fittings in the air tank. The fit-
tings are pipe thread so they snug up as you tighten them. The fitting in the rear of the
tank will be a 3/8” fitting and will connect to the manifold block on the air control sys-
tem. Cut the 3/4” air line for the passenger side at 22-1/2” and the drivers side to
25-1/2”. Insert the air line into the fitting in the air bag and the fitting in the accumulator
tank. You will want to leak test these fittings once the control system is installed.

3/4” air line shown installed from airbag to accumulator tanks.
Accumulator tanks install with factory rear shackle bolts removed in Step Two.

23



12.Locate the provided Sway Bar (Part # 80246), blue bushing/ D-Ring Kit (Part #
10006124). Use the provided grease and slide the blue poly bushings over the sway
bar. The grease helps prevent squeaking. Place the shock relocation brackets on the
bottom of the OEM shock mounts. Install the spacer on the bottom of the shock reloca-
tion brackets and the sway bar bushings w/ D-ring below that. Use the 7/16” x 2” bolts
to fasten the stack together. Torque to 50 ft./Ibs. Use the 9/16” x 3-1/2” to fasten the
shock relocation bracket to the OEM shock hole. Torque this bolt to 85 ft./Ibs. Locate
the rear shocks (Part # 10004452). You will use the 9/16” x 3” bolt to attach the shock
to the shock relocation bracket. The top of the shock attaches to side. Torque the top
shock nut to 55 ft./Ibs. See pictures on page 16.

Shock Mounting Location

End Links

13. Locate the End Links (Part # 17744) and Spacers (Part # 11551). The bottom of
the end links fasten to the outside of the sway bar with the 1/2” x 3” bolts. Make sure to
place the large flat washer on the outside of the end link. Before the top of the end link
is installed, slide the large flat washer on, then a spacer bushing and insert through the
hole in the overload pad. Slide on another spacer bushing, large flat washer and lock
nut. Just snug the lock nut up where the bushing just begins to squish.

24



- The shock adapter goes against
he bottom of the OEM shock
mount. The spacer goes on '
- below that and the D-ring

~ attaches to the spacer.

b el -

The driver side shock relocation mount faces the rear of the truck. The passenger side
shock relocation mount faces the front of the truck.




TEM MO | PART MUMBER DESCRIFTION Qmn
Parfs
1 | D0047£9 Plale - | FZT - Swidry Bor Diop Soacer 2
. | 0005443 Flale - | /4" - Sway Bar Drop Spacer 1
Hardware
3 B0255 Furchosed - Swiay Bar Bushing - 1-3/87 1D [5347)
4 BO258 Purcivaied - Sway Bar D-Ring Bracke! - 57 Boll Spocing - 1.5 10 - 1.375" Wide
Furchased Partfs
5 12237 BOLT - 3/8™-24 X 2 1/7 GRB 2
& 1 3022 Wiasher - 378" - Fial SAE Wershes 4
7 13122 Lesck Mul - 3/B°24 Gr.- 8 2
A fpovcncsaoass] 13 | apoecamos maghts m
o . [maRIPRCE |
L —neri— Azmmiby - bwoy bor Bushing - 1-LE D
u_u.“n._.,"w,.w&: F0i1 e Bam 3508 - 4-Link Beer
..“..__yn._- 2o rax vsenin 10008 124 S
FRAC Sl 41123
L= CHAGE DISC BT "n| oanm g 8 EL1G 17 Tay Dl E | SHEET 1 OF 1

26



14. Locate the sensor mounting plate, (Part # XXXX) and sensor. The sensor plate
attaches to the frame mounting plates with the two 1/2 x 1” bolts. Fasten the sensor to
the mounting plate with the 1/4 x 1”7 Allen head bolts. Locate the plastic collar and
attach it to the top trailing arm bar about 3 1/4” away from the rear knuckle. Connect

the sensor linkage to the collar and sensor.

NOTE: If the collar
turns on the bar
after tightening the
Philips head
screws, remove the
collar and grind or
file the mating
surfaces where the
collar halves meet.
Only a few
thousandths needs
to be removed.

Re-install the collar
and connect it to ;
the linkage.




15. Locate the air management system. There is a video on our YouTube page that
walks through the air box and air tank mounting process. Go to YouTube.com and
search for “Kelderman Trucks. Several helpful videos for installation can be found
there. Cut the spare tire assembly out that sits between the frame crossmembers. The
air box mounting brackets get welded to the crossmembers and the air tank mounting
brackets get welded on each side of the air box mounting brackets. Use the
instructions supplied with the air control system to wire up the system and plumb it in.




A u\%b§,v,.,|!,“?\8 [ 27

nhnhnil 11l
i |




16. Once the install is complete, re-check all the bolts on the system to make sure they
are torqued to the provided specs. Measure from the front of the rear axle tube to the
front axle king pin as done in step one. These numbers need to be within 1/8” before
the truck is test driven. Review the pinion angle measurement recorded in Step One.
Check the current pinion angle and adjust the trailing arms in or out as needed. The
trailing arm measurements provided when doing the install will be close, but fine tuning
is usually required. Once the fore and aft and pinion angles are done on the axle,
check the side to side measurement. Adjust the pan hard bar in or out as needed. If
the front kit is not installed yet, proceed to the front. If the install is complete, proceed
to the air management installation.

Ve ldl@Sapoaairna.

AIR SUSPENSION SYSTEMS

30




31



32

ITEM NO. [ PART NUMBER DESCRIPTION Qry.
Assemblies
1 17744 Assemlby - 22" End Link 2
2 18478 Assembly - Cast Knuckle 10006 4
3 18499 Assembly - Cast Knuckle 10005 - 1"1D 2
4 S0892 Assemlby - Trailing Arm Knuckle 10005 (RHT) - Mo Sleeve Bushing 2
5 10005057 Aszsemlby - (P5) Side Plate w/Perch Mount 1
& 10005414 Assemloy - (D3] Side Plate w/Perch Mount 1
7 10004110 Assemlby - Panhard Bar - 18.75" Bar Length - 7/8" Bolt 1
8 10008124 Assemlby - Sway Bar Bushing - 1-3/8" ID 2
9 10006172 Assembly - Upper Bag Mount & PHB Drop (P3) 1
10 10004173 Assemlby - Upper Bag Mount [DS) 1
11 10004174 Assemlby - Brake Line Relocation Bracket - 4" Extension 1
12 10004180 Assemlby - PHB Crossmember - Stock Height +3" 1
13 100056181 Assemlby - Lower Bag Plate & Axle Clamp (DS) 1
14 100046182 Assembly - Lower Bag Plate & Axle Clamp (P5) 1
Weldmenis
13 10005062 Weldment - Accumulator Tank - 1 gal. (P3) 1
16 10005063 Weldment - Accurmulator Tank - T gal. (DS) 1
FParfs
17 11551 Thick Washer - 1. 58"0D x 53" ID x 1/4" 2
18 17551 Wire/Hose//E-brake Cable Retainer 1
1% 21467 Upper Front Trailling Arm Reducer Sleeve 2
20 52122 22" Trailing Arm Bar 4
Purchased Parfs
21 80074 0° Male Bbow Tube 1/4"x 1/4-18 NPT 2
22 &0244 Purchased - Sway Bar- 1-3/8" Dia 1
23 &0261 45° Male Male Eloow, 3/4" x 3/4" -14 NPT - Brass Fitting, Swivel 2
2 80264 Purchased - Vibration-Damping Loop Clamp - 1/2" 1D 2
Hardware
25 12021 Bolt - 1/2-20 X 3" Gr8 Y1 2
26 13024 1/2" Flat Washer 4
27 13124 Leck Mut - 1/2-20 Gr. 8 2
I I A [renoncasceswnc] 150 | approsimate Weight = ths
MATL SPECS:
cescrenon Kit - 4-Link Rear - & Uft - Leaf Replacement
2019+ Ram 3500
T T FaEl M usaee: 10004887
rev | EcH | CHANGE DESCRIPTION SR oare | Deg. + 5 [ESIGH BY: Troy Andereon aaTE: 10/22/2021 | SHEET 1 OF 2




[7 1127
7.500
Bag Height

|

[17 477647
17 740in

R

33

Kelderman Ride Height

& -=- A _Bl SCALE DRAW r_ 1:20 _ Aporodmate Weight = Ibs
TR ARGIE .
FROJECTION __ [MATL SPECS:

UNLESS vescrenon Kit - 4-Link Rear - 8" Lift - Leaf Replacement

WL P

FRCEC

! 2019+ Ram 3500

3003 000

¥ 00 & 010 Fa iaen: 10008687

FRAC.DIML 31 /3

Deg. + 5* CESIGH BT Troy Anderson



|2ued |0J1U0D)

Iamod paydums

fieneq o) g
2
c
=
g =
.&\_fw}_? dwnp 5 s
- 3
o HX3 gl @
(=3
anea dwnp g
b —
NG z_ asn4
] HX3 A2 o,
2\ \%
AN\ dV 0¢
o
e i 36npg 21 % &w_& M.
2\ \ | |5
Bfay 26 B 3
& J 3 :
< o punoib TR
ey Wiy u) s way uy & é ..m
shieq o1 100 shieq o Ino .m g
WML TR i .wgum_m - m
@ £y H
L 3 o H
anjen jonuod-1yblay z anjea jonuod-yblay A% 59_&
&

juel o1 aul| Jie

(@bexoed daid souenquie)
weibeiq buuipn 1y buleAaT-49S X0g J0ssaidwo)

34



